Oxacillin Sodium
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W% ¢ Antibiotic, Penicillin.
* 2% € ¢ Administration: IVP, IVPB, IM.
B Direct IV injection: over 10 minutes at a concentration of 100 mg/mL.
B Intermittent [V infusion: over 15 to 30 minutes.
B [M: deep IM into a large muscle mass (eg, gluteus maximus).
Indications and dosage regimens:
Staphylococcal Infections:
— Mild to moderate infections:
Adults and Children = 40kg: IV or IM, 250-500 mg every 4-6 hours.
Children <40 kg: IV or IM, 50 mg/kg/day given in equally divided doses every 6
hours.
Infants = 1 month: IV or IM, 100-150mg/kg/day in 4 divided doses.
—Severe infections:
Adults and Children = 40kg: IV or IM, 1 g Q4-6h.
Children < 40kg: IV or IM, 100-200 mg/kg/day given in equally divided doses
every 4-6 hours.
Infants = 1 month: IV or IM, 150-200 mg/kg/day in 4-6 divided doses.
— Staphylococcal native valve endocarditis:
Adults:
IV, 2 g Q4h for 4-6 weeks. IM or IV gentamicin (1 mg/kg Q8h) may be given
concomitantly during the first 3-5 days of oxacillin therapy.
Children:
IV, 200 mg/kg/day given in divided doses every 4-6 hours for 6 weeks (MAX
12 g/day).
During the first 3-5 days of oxacillin therapy, IM or IV gentamicin (3
mg/kg/day given in divided doses Q8h; dosage adjusted to achieve peak serum
gentamicin concentrations approximately 3 mcg/ mL and trough concentrations
<1 mecg/mL) may be given concomitantly if the causative organism is
susceptible to the drug.
—Staphylococcal prosthetic valve endocarditis:
Adults:
IV, 2 g Q4h for = 6 weeks in conjunction with oral rifampin (300 mg Q8h for
6 weeks or longer) and IM or IV gentamicin (1 mg/kg Q8h during the first 2
weeks of oxacillin therapy).
Children:
IV, 200 mg/kg/day given in divided doses every 4-6 hours for 6 weeks or
longer (MAX 12 g/day). Used in conjunction with oral rifampin (20 mg/kg/day
given in divided doses Q8h for 6 weeks or longer) and IM or IV gentamicin (3
mg/kg/day given in divided doses Q8h during the first 2 weeks of oxacillin
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therapy).
— Acute or chronic staphylococcal osteomyelitis:

Adults: IV, 1.5-2 g every 4 hours for 4 to 8 weeks.
— Staphylococcal infections related to intravascular catheters:

Adults, IV, 2 g every 4 hours.
Renal Impairment:
For adults, if creatinine clearance is less than 10 mL/min, dosage is 1 g IM or IV
every 4 to 6 hours.
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